VEVOR'

TOUGH TOOLS, HALF PRICE

Technical Support and E-Warranty Certificate www. vevor. com/support

TV LIFT
USER MANUAL

MODEL: DT450

We continue to be committed to provide you tools with competitive price.
"Save Half", "Half Price" or any other similar expressions used by us only
represents an estimate of savings you might benefit from buying certain tools
with us compared to the major top brands and does not necessarily mean to cover
all categories of tools offered by us. You are kindly reminded to verify carefully
when you are placing an order with us if you are actually Saving
Half in comparison with the top major brands.


https://www.vevor.com/support

VEVOR TV LIFT

TOUGH TOOLS, HALF PRICE

MODEL: DT450

NEED HELP? CONTACT US!

Have product questions? Need technical support? Please feel free to
contact us:
Technical Support and E-Warranty Certificate
www.vevor.com/support

This is the original instruction, please read all manual instructions
carefully before operating. VEVOR reserves a clear interpretation of our
user manual. The appearance of the product shall be subject to the
product you received. Please forgive us that we won't inform you again if
there are any technology or software updates on our product.



Warning-To reduce the risk of injury, user must read
instructions manual carefully.

(2
)

CORRECT DISPOSAL

This product is subject to the provision of european Directive
2012/19/EU. The symbol showing a wheelie bin crossed
through indicates that the product requires separate refuse
collection in the European Union. This applies to the product
and all accessories marked with this symbol. Products
marked as such may not be discarded with normal domestic
waste, but must be taken to acollection point for recycling
electrical and electronic devices.

13

c € Compliance is a CE security certification.

IMPORTANT SAFEGUARDS

& Please read and understand this entire manual before
attempting to assemble, operate or install the product. Failure

to follow all instructions listed below may result in electric shock, fire and/or

serious injury.

WARNING:

1. The load added onto the actuator must be less than or equal to the

rated load of actuator.

2. Please use the 29V DC power adapter.

3. All actuators have duty cycle, they cannot work all the time without

stopping.

4. The actuator is not completely waterproof, please do not immerse it in

water directly.

5. Children shall not play with the appliance. Cleaning and user

maintenance shall not be made by children without supervision.

SAVE THESE INSTRUCTIONS



ATTENTION

1. Please ensure that the screws and nuts are tightened during installation.
For your safety, the product must be used in the specified size and weight
limits.

2. Ensure that the wall's quality and load-bearing capacity are sufficient for
installation. The manufacturer is not responsible for any consequences
arising from improper installation.

3. If installing in glass or glass curtain wall, foam brick, marble, fiberboard
board, please consult a professional installer before installation. Otherwise,
the manufacturer is not responsible for any consequences caused by
improper installation!

PRODUCT PARAMETERS
Safe Loading Adapter input _
Model I R
ode Weight nput voltage eglon
1 America
I DC29V 100-240V~
DT450 88lbs 1.8A 50/60Hz
2 Europe




PARTS LIST




NO. Name Qty
1 TV stand (vertical) 2
2 TV stand (horizontal) 2
3 | M5*10 4 ARAA
4 | Blocking Head 4 G030
5 | M6*10 4 AARR
6 | Cylindrical covers 4 SClIeISlS)
7 O6*P16*1 4 ©O®I®)
8 M8*30 4 éééé
9 M6 Nut 4
10 | M6*30 8 JALJAN
11 | M8 Nut 4
12 | M8*20 4 0066
13 | ©7 x D10 x 60mm 6 i
14 | M7*60 LTI
15 | Border Line
16 | Manual Control Wire 1 w
17 | Controller 1 m
18 | Power Adapter 1 Ci
19 | Crossbar Of The Hanging Frame 2
20 | Television Mounting Bracket 1
21 | Power Cord 1 p—
22 | Remote Control 1
23 | M5*8mm(Fixed On The Cover) 6 ALARRA




INSTRUCTIONS

STEP 1 Remove the Cover First.

STEP 2

Install and Fix The Upper and Lower Racks:

Connect the chassis to the pylon. Align the pylon holes with the
upper and lower holes of the chassis and secure them using four
bolts and nuts.

0] 12 1 {0




STEP 3

Place the beam of the support to the installation position, mark the
holes and drill holes, put four expansion tubes into the holes, and fix
the main body of the support through the wall plate.

STEP 4

Secure the Housing Cover:

Align the left and right holes of the housing cover with the holes on
the housing and secure them using six countersunk screws.




STEP 5

Install the bracket

@ Insert the two beams into the two holes on the upper and lower
sides of the hook, and secure the plugs at both ends of the beams
by using screws.

@ Connect the upper and lower four holes of the mounting plate to
the middle four holes of the beam through bolts and nuts.




STEP6

Connected TV

@ Select the appropriate holes for the two vertical hooks of the
assembled bracket, and connect the bracket with the holes on the
back of the TV.

@ Install the safety screws above and below the two hooks
respectively.




STEP 7
Connection adapter

DURAL CONTROLL WAYS
Remote Wire Controller
Controller
0 Up Up
=R ' Down Down

Signal Receiver

10




VEVOR

TOUGH TOOLS, HALF PRICE

Technical Support and E-Warranty Certificate
www. vevor. com/support


https://www.vevor.com/support

VEVOR

TOUGH TOOLS, HALF PRICE

Assistance technique et certificat de garantie électronique www.vevor.com/support

ELEVATEUR DE TELEVISION

MANUEL D'UTILISATION

MODELE : DT450

Nous continuons a nous engager a vous fournir des outils a des prix compétitifs.
Les expressions « Moitié Economisez », « Moitié Prix » ou toute autre expression
similaire que nous utilisons ne représentent qu'une estimation des économies que vous
pourriez réaliser en achetant certains outils chez nous par rapport aux grandes marques et ne
couvrent pas nécessairement toutes les catégories d'outils que nous proposons. Nous vous
invitons a vérifier attentivement, lors de votre commande, que vous
économisez réellement la moitié du prix par rapport aux grandes marques.


https://www.vevor.com/support

v E VOR ELEVATEUR DE TELEVISION

TOUGH TOOLS, HALF PRICE

MODELE : DT450

BESOIN D'AIDE ? CONTACTEZ-NOUS !

Des questions sur nos produits ? Besoin d'assistance technique ? N'hésitez pas a nous
contacter :
Assistance technique et certificat de garantie électronique :
www.vevor.com/support

Ceci est le mode d'emploi d'origine. Veuillez lire attentivement l'intégralité du manuel
avant utilisation. VEVOR se réserve le droit d'interpréter clairement ce manuel d'utilisation.
L'apparence du produit dépend du produit que vous avez regu. Veuillez nous excuser
pour les éventuelles mises a jour technologiques ou logicielles.



Avertissement - Pour réduire le risque de blessure, I'utilisateur doit lire

2
¥ 4

(
A

Lisez attentivement le manuel d'instructions.

ELIMINATION CORRECTE

Ce produit est soumis aux dispositions de la directive européenne
2012/19/UE. Le symbole représentant une poubelle barrée
a travers indique que le produit nécessite un tri sélectif

collecte dans I'Union européenne. Ceci s'applique au produit

B

et tous les accessoires marqués de ce symbole. Produits
marqués comme tels ne peuvent pas étre jetés avec les déchets ménagers normaux

déchets, mais doivent étre apportés a un point de collecte pour recyclage
appareils électriques et électroniques.

c € La conformité est une certification de sécurité CE.

MESURES DE SECURITE IMPORTANTES

2 [:E] Veuillez lire et comprendre l'intégralité de ce manuel avant

tenter d'assembler, d'utiliser ou d'installer le produit. Echec

Le non-respect de toutes les instructions ci-dessous peut entrainer un choc électrique, un incendie et/ou
blessure grave.

AVERTISSEMENT:

1. La charge ajoutée sur I'actionneur doit étre inférieure ou égale a la

charge nominale de l'actionneur.

2. Veuillez utiliser I'adaptateur secteur 29 V CC.

3. Tous les actionneurs ont un cycle de service, ils ne peuvent pas fonctionner tout le temps sans
arrét.

4. L'actionneur n'est pas complétement étanche, veuillez ne pas l'immerger dans

arroser directement.

5. Les enfants ne doivent pas jouer avec |'appareil. Nettoyage et utilisation

I'entretien ne doit pas étre effectué par des enfants sans surveillance.

CONSERVEZ CES INSTRUCTIONS



ATTENTION

1. Veuillez vous assurer que les vis et les écrous sont serrés pendant l'installation.

Pour votre sécurité, le produit doit étre utilisé dans la taille et le poids spécifiés

limites.

2. Assurez-vous que la qualité et la capacité portante du mur sont suffisantes pour
installation. Le fabricant n'est pas responsable des conséquences

résultant d'une installation incorrecte.

3. En cas d'installation dans du verre ou un mur-rideau en verre, brique en mousse, marbre, panneau de fibres
Veuillez consulter un installateur professionnel avant l'installation. Dans le cas contraire,

le fabricant n'est pas responsable des conséquences causées par

mauvaise installation !

PARAMETRES DU PRODUIT

. Chargement sécurisé . Entrée de I'adaptateur
Modele Saisir Région
Poids tension
1 Amérique
— DC29V 100-240V~
DT450 88 livres
1,8 A 50/60 Hz
2 Europe







NON. Nom Qté
1 melible TV (vertical) 2
2 supports TV (horizontal) 2
3 M5{10 4 BAAA
4 Téte de blocage 4 @@@@
5 M6110 4 AARR
6 Couvercles cylindriques 4 @ @ @ @
7 d6TD16*1 4 ®OI®O®®]
s wefo T
9 écrpus M6 4 (@@/®@4
10 M§"30 8 T
11 Ecfou M8 4
12 Mg*20 4 FFHH
13 &7 x 10 x 60 mm 6 %@ﬁﬁ;}ﬁ
14 M7*60 6 1111
15 Ligne frontiere 1
16 Fil [de commande manuel 1 %
17 Controleur 1 l‘?
Adaptateur secteur 18 1 C'-
19 Bafre transversale du cadre suspendu 2
20 Support de montage pour téléviseur 1
21 Corgon d'alimentation 1 -
22 Télécommande 1
6 LT

23 M5*8mm (fixé sur le couvercle)




INSTRUCTIONS

ETAPE 1 Retirez d’abord le couvercle.

ETAPE 2
Installation et fixation des racks supérieur et inférieur :
connectez le chassis au pylone. Alignez les trous du pyldne avec ceux du chassis et

fixez-les a I'aide de quatre boulons et écrous.

0] 12 11 i




ETAPE 3
Placez la poutre du support sur la position d'installation, marquez les trous et percez des trous, placez

quatre tubes d'expansion dans les trous et fixez le corps principal du support a travers la plaque murale.

ETAPE 4

Fixez le couvercle du boftier : alignez les

trous gauche et droit du couvercle du boitier avec les trous du boitier et fixez-les a I'aide de six vis a téte

fraisée.

N




ETAPE 5

Installer le support 1

Insérez les deux poutres dans les deux trous situés sur les cotés supérieur et inférieur du
crochet et fixez les chevilles aux deux extrémités des poutres a I'aide de vis. 2 Connectez

les quatre trous
supérieur et inférieur de la plaque de montage aux quatre trous centraux de la poutre a

I'aide de boulons et d'écrous.




ETAPE 6
Téléviseur connecté

1 Sélectionnez les trous appropriés pour les deux crochets verticaux du support

assemblé et connectez le support aux trous situés a l'arriere du téléviseur.

2. Installez les vis de sécurité au-dessus et au-dessous des deux crochets

respectivement.




ETAPE 7

Adaptateur de connexion

MOYENS DE CONTROLE DURAL

Remote Wire Controller
Controller '
0 Up Up
Sto &)
p \ Down Down

Signal Receiver

Battery

10




VEVOR

TOUGH TOOLS, HALF PRICE

Assistance technique et certificat de garantie

électronique www.vevor.com/support


https://www.vevor.com/support

VEVOR

TOUGH TOOLS, HALF PRICE

Technischer Support und E-Garantiezertifikat www.vevor.com/support

TV-LIFT

BENUTZERHANDBUCH

MODELL: DT450

Wir sind weiterhin bestrebt, Ihnen Werkzeuge zu wettbewerbsféhigen Preisen anzubieten.
~Sparen Sie die Halfte", ,Halber Preis* oder ahnliche Ausdriicke stellen lediglich eine
Schatzung der Ersparnis dar, die Sie beim Kauf bestimmter Werkzeuge bei uns im Vergleich
zu den groRBen Top-Marken erzielen kénnen, und decken nicht unbedingt alle von uns angebotenen
Werkzeugkategorien ab. Bitte priifen Sie bei Ihrer Bestellung sorgfaltig, ob Sie im Vergleich zu
den groRen Top-Marken tatsachlich die Halfte sparen.


https://www.vevor.com/support

VEVOR® TV-LIFT

TOUGH TOOLS, HALF PRICE

MODELL: DT450

Brauchen Sie Hilfe? Kontaktieren Sie uns!

Haben Sie Fragen zum Produkt? Bendétigen Sie technischen Support? Kontaktieren Sie uns
gerne:
Technischer Support und E-Garantie-Zertifikat www.vevor.com/
support

Dies ist die Originalanleitung. Bitte lesen Sie alle Anweisungen sorgféltig durch, bevor
Sie das Gerat in Betrieb nehmen. VEVOR behaélt sich eine klare Auslegung unserer
Bedienungsanleitung vor. Das Aussehen des Produkts héangt vom gelieferten Produkt
ab. Bitte haben Sie Verstéandnis dafiir, dass wir Sie nicht erneut Gber Technologie- oder

Software-Updates informieren.



Warnung - Um das Verletzungsrisiko zu verringern, muss der Benutzer

2
¥ 4

(
A

Lesen Sie die Bedienungsanleitung sorgféltig durch.

RICHTIGE ENTSORGUNG

Dieses Produkt unterliegt den Bestimmungen der européischen Richtlinie
2012/19/EU. Das Symbol einer durchgestrichenen Milltonne
durch zeigt an, dass das Produkt einer getrennten Entsorgung bedarf

Sammlung in der Europaischen Union. Dies gilt fur das Produkt

B

und alle mit diesem Symbol gekennzeichneten Zubehorteile. Produkte
gekennzeichnete Produkte durfen nicht mit dem normalen Hausmiill entsorgt werden.

Abfall, sondern missen zum Recycling an einer Sammelstelle abgegeben werden
elektrischen und elektronischen Geraten.

( € Die Konformitét erfolgt durch eine CE-Sicherheitszertifizierung.

WICHTIGE SICHERHEITSHINWEISE

A E]'i] Bitte lesen und verstehen Sie dieses Handbuch vollstandig, bevor Sie
Versuchen, das Produkt zusammenzubauen, zu bedienen oder zu installieren. Fehler

Nichtbefolgen aller unten aufgefiihrten Anweisungen kann zu Stromschlagen, Branden und/oder

schwere Verletzungen.

WARNUNG:

1. Die auf den Aktuator aufgebrachte Last muss kleiner oder gleich der

Nennlast des Antriebs.

2. Bitte verwenden Sie das 29-V-Gleichstromnetzteil.

3. Alle Aktuatoren haben einen Arbeitszyklus, sie kbnnen nicht die ganze Zeit ohne
anhalten.

4. Der Aktuator ist nicht vollstandig wasserdicht, bitte tauchen Sie ihn nicht in
Wasser direkt.

5. Kinder dirfen nicht mit dem Gerét spielen. Reinigung und Benutzer

Wartungsarbeiten dirfen nicht von Kindern ohne Aufsicht durchgefiihrt werden.

BEWAHREN SIE DIESE ANWEISUNGEN AUF



AUFMERKSAMKEIT

1. Bitte achten Sie bei der Montage darauf, dass die Schrauben und Muttern fest angezogen sind.
Zu lhrer Sicherheit muss das Produkt in der angegebenen Gré3e und Gewicht verwendet werden
Grenzen.

2. Stellen Sie sicher, dass die Qualitat und Tragféhigkeit der Wand ausreichend sind fir
Installation. Der Hersteller ist nicht verantwortlich fiir etwaige Folgen

durch unsachgeméaRe Installation entstehen.

3. Bei der Installation in Glas oder Glasvorhangwand, Schaumziegel, Marmor, Faserplatten

Bitte konsultieren Sie vor der Installation einen professionellen Installateur. Andernfalls

Der Hersteller haftet nicht fir Folgen, die durch

unsachgemale Installation!

PRODUKTPARAMETER
Sicheres Laden Adaptereingang

Modell Eingang Region

Gewicht Stromspannung
1 Amerika

I DC29V 100-240 V~

DT450 88 Pfund
18A 50/60 Hz

2 Europa




TEILELISTE




NEIN. Name Menge
1 Tv{Stander (vertikal) 2
2 TV{Stander (horizontal) 2
3 M5}10 4 BAAA
4 Blockierkopf 4 3000
5 M6110 4 AARR
6 Zylindrische Abdeckungen 4 @ @ @ @
7 y6*y16*1 4 @@@@
8 M830 4 éééé
9 M6|Mutter 4 OO
10 M§*30 8 JIAA
11 M8 Mutter 4
12 M8*20 4 Eﬁﬁﬁ
13 §7|x y10 x 60 mm 6 ﬁﬁﬁﬁ;}%
14 M7*60 6 1111
15 Grenzlinie 1
16 Manuelles Steuerkabel 1 ‘@
17 Vefantwortlicher 1 m
18 Netzteil 1 C-
19 Querstrebe des Hangerahmens 2
20 Fefnsehhalterung 1
21 Nefzkabel 1 _
22 Fernbedienung 1
23 MJ x 8 mm (auf der Abdeckung befestigt) 6 éééégé




ANWEISUNGEN

SCHRITT 1 Entfernen Sie zuerst die Abdeckung.

SCHRITT 2

Oberes und unteres Rack montieren und befestigen: Verbinden
Sie das Chassis mit dem Pylon. Richten Sie die Lécher des Pylons an den oberen und unteren

Lochern des Chassis aus und befestigen Sie sie mit vier Schrauben und Muttern.

0] 12 11 i




SCHRITT

3 Platzieren Sie den Tragerbalken an der Montageposition, markieren Sie die Lécher und bohren Sie
Locher, stecken Sie vier Dehnungsrohre in die Lécher und befestigen Sie den Hauptkdrper des Tragers

durch die Wandplatte.

SCHRITT 4

Befestigen Sie die Gehduseabdeckung:

Richten Sie die linken und rechten Locher der Gehduseabdeckung an den Léchern am Gehause aus
und befestigen Sie sie mit sechs Senkkopfschrauben.

N




SCHRITT 5

Montieren Sie die Halterung

y. Stecken Sie die beiden Balken in die beiden Locher an der Ober- und Unterseite des Hakens und
befestigen Sie die Stopfen an beiden Enden der Balken mit Schrauben. § Verbinden Sie die oberen
und unteren vier Locher

der Montageplatte mit den mittleren vier Léchern des Balkens durch Schrauben und Muttern.




SCHRITT 6

Angeschlossenes

Fernsehgerét y Wahlen Sie die entsprechenden Locher fur die beiden vertikalen Haken der montierten

Halterung aus und verbinden Sie die Halterung mit den Lochern auf der Riickseite des Fernsehgeréts.

y Bringen Sie die Sicherheitsschrauben jeweils Gber und unter den beiden Haken an.




SCHRITT 7

Anschlussadapter

DURAL CONTROLL WAYS

Remote Wire Controller
Controller '
Stop & e
\ Down
Signal Receiver
N\
~
-~

Q/% Battery

10




VEVOR

TOUGH TOOLS, HALF PRICE

Technischer Support und E-Garantiezertifikat
www.vevor.com/support


https://www.vevor.com/support

VEVOR

TOUGH TOOLS, HALF PRICE

Supporto tecnico e certificato di garanzia elettronica www.vevor.com/support

ASCENSORE TV

MANUALE D'USO

MODELLO: DT450

Continuiamo a impegnarci per fornirvi strumenti a prezzi competitivi.
"Risparmia la metd", "Meta prezzo" o altre espressioni simili da noi utilizzate
rappresentano solo una stima del risparmio che potresti ottenere acquistando
determinati utensili da noi rispetto ai principali marchi e non intendono necessariamente
coprire tutte le categorie di utensili da noi offerte. Ti ricordiamo di verificare
attentamente quando effettui un ordine con noi se stai effettivamente
risparmiando la meta rispetto ai principali marchi.


https://www.vevor.com/support

®
ASCENSORE TV

TOUGH TOOLS, HALF PRICE

MODELLO: DT450

HAI BISOGNO DI AIUTO? CONTATTACI!

Hai domande sui prodotti? Hai bisogno di supporto tecnico? Non esitare a contattarci:
Supporto
tecnico e certificato di garanzia elettronica www.vevor.com/
support

Queste sono le istruzioni originali, si prega di leggere attentamente tutte le istruzioni

del manuale prima dell'uso. VEVOR si riserva la piena interpretazione del proprio manuale
utente. L'aspetto del prodotto dipendera dal prodotto ricevuto. Vi preghiamo di non
informarvi piu in caso di aggiornamenti tecnologici o software sul nostro prodotto.



Avvertenza: per ridurre il rischio di lesioni, l'utente deve leggere

2
¥ 4

(
A

attentamente il manuale di istruzioni.

SMALTIMENTO CORRETTO

Questo prodotto & soggetto alle disposizioni della Direttiva Europea
2012/19/UE. Il simbolo raffigurante un bidone della spazzatura barrato
attraverso indica che il prodotto richiede rifiuti separati

raccolta nell'Unione Europea. Cio vale per il prodotto

B

e tutti gli accessori contrassegnati con questo simbolo. Prodotti
contrassegnati come tali non possono essere smaltiti con i normali rifiuti domestici

rifiuti, ma devono essere portati in un punto di raccolta per il riciclaggio
dispositivi elettrici ed elettronici.

c € La conformita & una certificazione di sicurezza CE.

IMPORTANTI MISURE DI SICUREZZA

f [:E] Si prega di leggere e comprendere l'intero manuale prima

tentativo di assemblare, utilizzare o installare il prodotto. Guasto
seguire tutte le istruzioni elencate di seguito puo causare scosse elettriche, incendi e/o
lesioni gravi.

AVVERTIMENTO:

1. Il carico aggiunto all'attuatore deve essere inferiore o uguale al

carico nominale dell'attuatore.

2. Utilizzare I'adattatore di alimentazione da 29 V CC.

3. Tutti gli attuatori hanno un ciclo di lavoro, non possono funzionare sempre senza
fermandosi.

4. L'attuatore non & completamente impermeabile, si prega di non immergerlo in
acqua direttamente.

5. I bambini non devono giocare con I'apparecchio. Pulizia e istruzioni per l'uso

la manutenzione non deve essere effettuata da bambini senza supervisione.

CONSERVARE QUESTE ISTRUZIONI



ATTENZIONE

1. Assicurarsi che le viti e i dadi siano serrati durante l'installazione.

Per la vostra sicurezza, il prodotto deve essere utilizzato nelle dimensioni e nel peso specificati
limiti.

2. Assicurarsi che la qualita e la capacita portante del muro siano sufficienti per

installazione. Il produttore non e responsabile per eventuali conseguenze

derivanti da un'installazione non corretta.

3. Se si installa su vetro o parete continua in vetro, mattoni in schiuma, marmo, pannelli in fibra di legno
scheda, consultare un installatore professionista prima dellinstallazione. In caso contrario,

il produttore non € responsabile per eventuali conseguenze causate da

installazione non corretta!

PARAMETRI DEL PRODOTTO

Caricamento sicuro Ingresso adattatore
Modello Ingresso Regione
Peso voltaggio
1 America
I DC29Vv 100-240 V~
DT450 88 libbre
1,8A 50/60 Hz
2 Europa







NO. Nome ouanita

1 supporto TV (verticale) 2

2 porta TV (orizzontale) 2

3 M5F10 4 BAAA

4 Testa di blocco 4 3000

5 M6110 4 AARR

6 Coperchi cilindrici 4 SlSlSlS
7 y6*y16*1 4 @@@@
8 M830 4 éééé

9 Dado M6 4 OO
10 M§*30 8 AL

11 Dgdo M8 4
12 M8*20 4 Eﬁﬁﬁ

13 §7|x y10 x 60 mm 6 %@ﬁﬁ?)ﬁ

14 M7*60 6 1111

15 Lirjea di confine 1

16 Cgvo di controllo manuale 1 %
17 Cantrollore 1 l‘?
18 Adgttatore di alimentazione 1 C—-

19 Traversa del telaio sospeso 2
20 Staffa di montaggio per televisore 1
21 Cavo di alimentazione 1 -
22 Telecomando 1

6 [LVENT

23 M5*8mm (fissato sul coperchio)




ISTRUZIONI

FASE 1 Rimuovere prima il coperchio.

PASSO 2

Installare e fissare i rack superiore e inferiore: collegare
il telaio al pilone. Allineare i fori del pilone con i fori superiore e inferiore del

telaio e fissarli con quattro bulloni e dadi.

0] 12




FASE 3
Posizionare la trave del supporto nella posizione di installazione, segnare i fori e
praticare i fori, inserire quattro tubi di espansione nei fori e fissare il corpo principale

del supporto attraverso la piastra a parete.

PASSO 4
Fissare il coperchio
dell'alloggiamento: allineare i fori sinistro e destro del coperchio dell'alloggiamento

con i fori sull'alloggiamento e fissarli utilizzando sei viti a testa svasata.




PASSO 5

Installare la staffa y

Inserire le due travi nei due fori sui lati superiore e inferiore del gancio e fissare i
tasselli su entrambe le estremita delle travi utilizzando viti. ¥ Collegare i quattro fori

superiore e inferiore

della piastra di montaggio ai quattro fori centrali della trave tramite bulloni e dadi.




PASSO 6
TV collegata §
Selezionare i fori appropriati per i due ganci verticali della staffa assemblata e

collegare la staffa ai fori sul retro della TV.

2. Installare le viti di sicurezza rispettivamente sopra e sotto i due ganci.




PASSO 7

Adattatore di connessione

MODI DI CONTROLLO DURALE

Remote Wire Controller
Controller '
\ U
Stop S e P

v, Down Down

Signal Receiver

Battery

10




VEVOR

TOUGH TOOLS, HALF PRICE

Supporto tecnico e certificato di garanzia
elettronica www.vevor.com/support


https://www.vevor.com/support

VEVOR

TOUGH TOOLS, HALF PRICE

Soporte técnico y certificado de garantia electrénica www.vevor.com/support

ELEVADOR DE TV

MANUAL DEL USUARIO

MODELO: DT450

Seguimos comprometidos a brindarle herramientas a precios competitivos.
"Ahorra la mitad", "Mitad de precio" o cualquier expresion similar que utilicemos
solo representa una estimacion del ahorro que podria obtener al comprar ciertas
herramientas con nosotros en comparacion con las principales marcas y no necesariamente
abarca todas las categorias de herramientas que ofrecemos. Le recordamos que, al
realizar un pedido, verifique cuidadosamente si realmente esta
ahorrando la mitad en comparacion con las principales marcas.


https://www.vevor.com/support

®
ELEVADOR DE TV

TOUGH TOOLS, HALF PRICE

MODELO: DT450

¢(NECESITAS AYUDA? {CONTACTANOS!

¢ Tiene preguntas sobre el producto? ¢ Necesita asistencia técnica? Contactenos: Soporte
técnico y
certificado de garantia electrénica www.vevor.com/support

Estas son las instrucciones originales; lea atentamente todas las instrucciones del

manual antes de utilizarlo. VEVOR se reserva el derecho de interpretar su manual de usuario.
La apariencia del producto dependera del producto que haya recibido. Le rogamos que

nos disculpe si no le informamos de nuevo si hay actualizaciones tecnolégicas o de software
en nuestro producto.



Advertencia: Para reducir el riesgo de lesiones, el usuario debe leer

2
¥ 4

Lea atentamente el manual de instrucciones.

(
A

ELIMINACION CORRECTA

Este producto esta sujeto a las disposiciones de la Directiva europea
2012/19/UE. El simbolo que muestra un contenedor de basura con ruedas cruzado
a través de indica que el producto requiere un contenedor de basura separado

Recogida en la Unién Europea. Esto aplica al producto

B

y todos los accesorios marcados con este simbolo. Productos
marcados como tales no pueden desecharse con el uso doméstico normal.

residuos, sino que deben llevarse a un punto de recogida para su reciclaje
dispositivos eléctricos y electrénicos.

c € Compliance es una certificacion de seguridad CE.

MEDIDAS DE SEGURIDAD IMPORTANTES

j Uﬂ Lea y comprenda todo este manual antes de

intentar ensamblar, operar o instalar el producto. Falla

No seguir todas las instrucciones que se enumeran a continuacién puede provocar una descarga eléctrica, un incendio o
lesion grave

ADVERTENCIA:

1. La carga afadida al actuador debe ser menor o igual a la

carga nominal del actuador.

2. Utilice el adaptador de corriente CC de 29 V.

3. Todos los actuadores tienen un ciclo de trabajo, no pueden funcionar todo el tiempo sin
parada.

4. El actuador no es completamente impermeable, no lo sumerja en agua.

agua directamente.

5. Los nifios no deben jugar con el aparato. Limpieza y uso

El mantenimiento no debera ser realizado por nifios sin supervision.

GUARDE ESTAS INSTRUCCIONES



ATENCION

1. Asegurese de que los tornillos y las tuercas estén bien apretados durante la instalacion.
Para su seguridad, el producto debe utilizarse en el tamafo y peso especificados.

limites.

2. Asegurese de que la calidad de la pared y la capacidad de carga sean suficientes para
Instalacion. El fabricante no se hace responsable de ninguna consecuencia.

que surjan de una instalacién incorrecta.

3. Si se instala en vidrio o muro cortina de vidrio, ladrillo de espuma, marmol, tablero de fibra
Consulte con un instalador profesional antes de instalar la placa. De lo contrario,

El fabricante no es responsable de ninguna consecuencia causada por

jlnstalacién incorrecta!l

PARAMETROS DEL PRODUCTO

Carga segura Entrada del adaptador
Modelo 98 5eg Aporte Region
Peso Voltaje
1 América
I DC29V 100-240 V~
DT450 88 libras
1.8A 50/60 Hz

2 Europa







NO Nombre Cantidad

1 soporte de TV (vertical) 2

2 soportes de TV (horizontales) 2

3 M5f10 4 BAAA

4 Cabeza de bloqueo 4 m

5 M6f10 4 AARR

6 Tapas cilindricas 4 SISISIS
7 06D 16*1 4 O]
‘ 1]
9 Tugrca M6 4 (@@/®@4
10 Mg*30 8 T

11 Tuerca M8 4
12 M§*20 4 FFHH

13 @7 x P10 x 60 mm 6 %a%a%ﬁ

14 MT*60 6 1111

15 Linea Fronteriza 1

16 Cgble de control manual 1 ‘@
17 Cantrolador 1 l’r?
18 Adaptador de corriente 1 C'-

19 Bdrra transversal del marco colgante 2
20 Soporte de montaje para television 1
21 Cablle de alimentacion 1 _
22 Cantrol remoto 1
23 M5 6 100010

*8 mm (fijado en la cubierta)




INSTRUCCIONES

PASO 1 Retire la cubierta primero.

PASO 2

Instalacion y fijacion de los bastidores superior e inferior:
Conecte el chasis al pilono. Alinee los orificios del pilono con los orificios superior e

inferior del chasis y fijelos con cuatro pernos y tuercas.




PASO 3
Coloque la viga del soporte en la posicién de instalacion, marque los agujeros y perfore
los orificios, coloque cuatro tubos de expansion en los agujeros y fije el cuerpo principal del

soporte a través de la placa de pared.

PASO 4
Asegure la cubierta de la carcasa:
alinee los orificios izquierdo y derecho de la cubierta de la carcasa con los orificios de la

carcasa y fijelos utilizando seis tornillos avellanados.




PASO 5

Instalacion del soporte

1. Inserte las dos vigas en los dos orificios de los lados superior e inferior del gancho y
asegure los tapones en ambos extremos de las vigas con tornillos. 2. Conecte los cuatro
orificios superior e

inferior de la placa de montaje a los cuatro orificios centrales de la viga mediante pernos y

tuercas.




PASO 6
TV conectada

Seleccione los orificios adecuados para los dos ganchos verticales del soporte

ensamblado y conecte el soporte con los orificios en la parte posterior del televisor.

Instale los tornillos de seguridad encima y debajo de los dos ganchos

respectivamente.




PASO 7

Adaptador de conexion

VIAS DE CONTROL DURAL

Remote Wire Controller
Controller
0 Up Up
Sto &)
p \ Down Down

Signal Receiver

Battery

10




VEVOR

TOUGH TOOLS, HALF PRICE

Soporte técnico y certificado de garantia
electronica www.vevor.com/support


https://www.vevor.com/support

VEVOR

TOUGH TOOLS, HALF PRICE

Wsparcie techniczne i certyfikat gwarancji elektronicznej www.vevor.com/support

WINDA DO TELEWIZOROW

INSTRUKCJA OBStUGI

MODEL: DT450

Nadal staramy sie dostarcza¢ Panstwu narzedzia w konkurencyjnych cenach.
,0Oszczedz potowe”, ,Potowa ceny” lub inne podobne wyrazenia uzywane przez
nas stanowig jedynie szacunkowe oszczednosci, jakie mozesz uzyska¢ kupujac u nas
okres$lone narzedzia w poréwnaniu z wiodgcymi markami i niekoniecznie oznaczaja, ze
obejmujg wszystkie kategorie oferowanych przez nas narzedzi. Uprzejmie przypominamy,
aby przy sktadaniu zamoéwienia doktadnie sprawdzi¢, czy faktycznie
oszczedzasz potowe ceny w poréwnaniu z wiodgcymi markami.


https://www.vevor.com/support

v E VOR WINDA DO TELEWIZOROW

TOUGH TOOLS, HALF PRICE

MODEL: DT450

POTRZEBUJESZ POMOCY? SKONTAKTU]J SIE Z NAMI!

Masz pytania dotyczgce produktu? Potrzebujesz wsparcia technicznego? Skontaktuj sie z nami:
Wsparcie

techniczne i certyfikat e-gwarancji: www.vevor.com/support

To jest oryginalna instrukcja obstugi. Przed uzyciem prosimy o doktadne zapoznanie

sie z trescig instrukcji. Firma VEVOR zastrzega sobie prawo do jednoznacznej interpretacji
niniejszej instrukcji obstugi. Wyglad produktu zalezy od stanu, w jakim go otrzymali
Panstwo. Prosimy o wyrozumiatos¢, ale nie bedziemy Paristwa ponownie informowac o
aktualizacjach technologicznych lub oprogramowania naszego produktu.



2
¥ 4

Ostrzezenie - Aby zmniejszy¢ ryzyko obrazen, uzytkownik musi przeczytac

uwaznie przeczytaj instrukcje obstugi.

(
A

PRAWIDEOWA UTYLIZACJA

Ten produkt podlega przepisom dyrektywy europejskiej

2012/19/UE. Symbol przedstawiajacy przekreslony kosz na $mieci na kétkach
przez oznacza, ze produkt wymaga oddzielnego sktadowania odpadéw

zbiérka w Unii Europejskiej. Dotyczy produktu

B

i wszystkie akcesoria oznaczone tym symbolem. Produkty
oznaczone jako takie nie mogg by¢ wyrzucane razem ze zwyklymi odpadami domowymi

odpady, ale muszg zosta¢ dostarczone do punktu zbiérki w celu recyklingu

urzadzenia elektryczne i elektroniczne.

c € Zgodno$¢ oznacza certyfikat bezpieczenstwa CE.

WAZNE ZABEZPIECZENIA

: []ﬂ Przed uzyciem nalezy przeczytac i zrozumie¢ cata instrukcje.

préba montazu, obstugi lub instalacji produktu. Awaria

nieprzestrzeganie wszystkich ponizszych instrukcji moze skutkowaé porazeniem pragdem, pozarem i/lub
powazny uraz.

OSTRZEZENIE:

1. Obcigzenie dodane do sitownika musi by¢ mniejsze lub réwne

obcigzenie znamionowe sitownika.

2. Prosze uzywac zasilacza 29 V DC.

3. Wszystkie sitowniki majg cykl pracy, nie mogg pracowac bez przerwy
zatrzymanie.

4. Sitownik nie jest catkowicie wodoodporny, nie nalezy go zanurza¢ w wodzie.
bezposrednio do wody.

5. Dzieci nie powinny bawi¢ sie urzagdzeniem. Czyszczenie i uzytkowanie

Dzieci nie mogg wykonywac zadnych czynnosci konserwacyjnych bez nadzoru.

ZACHOWA] TE INSTRUKCJE



UWAGA

1. Podczas montazu nalezy upewnic sie, ze Sruby i nakretki sa dokrecone.

Ze wzgledow bezpieczenstwa produkt musi by¢ uzywany w podanym rozmiarze i wadze.
ograniczenia.

2. Upewnij sie, ze jako$¢ i nosnos¢ Sciany sg wystarczajace

instalacji. Producent nie ponosi odpowiedzialnosci za jakiekolwiek konsekwencje

wynikajgce z nieprawidtowej instalacji.

3. W przypadku montazu w $cianie ze szkta lub szklanej ostony, cegly piankowej, marmuru, ptyty pilSniowej
Przed montazem ptyty gtéwnej nalezy skonsultowac sie z profesjonalnym instalatorem. W przeciwnym razie
producent nie ponosi odpowiedzialnosci za jakiekolwiek skutki spowodowane

nieprawidtowa instalacjal

PARAMETRY PRODUKTU
Bezpieczne tadowanie Wejscie adaptera
Model Wejécie Region
Waga woltaz
1 Ameryka
— DC29V 100-240 V~
DT450 88 funtéw
1,8A 50/60Hz

2 Europa







NIE.

Nazwa

Ilos¢

1 stojak pod telewizor (pionowy) 2

2 Stdjak pod TV (poziomy) 2

3 M5*10 4 BAAA

4 Gtowica blokujaca 4 @@m

5 M§*10 4 111}

6 Pokrywy cylindryczne 4 @ @ @ @
7 DEFD16*1 4 PO
8 M8*30 4 éééé

9 NaKretka M6 4 (@@/®@4
10Mb*30 : T
11 Nakretka M8 4
12 M§*20 4 FFHH

13 P77 x P10 x 60 mm 6 ﬁﬁ%ﬁ%ﬁ
14 MJ*60 6 1111

15 Linja graniczna 1

16 Przewdd sterowania recznego 1 %
17 Kgntroler 1 l‘?
18 Zasilacz 1 C—-

19 Pgprzeczka ramy wiszacej 2
20 Ughwyt montazowy do telewizora 1
21 Przpwad zasilajacy 1 -
22 Pilgt zdalnego sterowania 1

6 (LVLVT

23 M5*8mm (mocowane na pokrywie)




INSTRUKCJE

KROK 1 Najpierw zdejmij pokrywe.

KROK 2

Montaz i mocowanie gérnego i dolnego stelaza: Potgcz
podwozie z pylonem. Dopasuj otwory pylonu do gérnego i dolnego otworu w podwoziu

i zabezpiecz je czterema $rubami i nakretkami.

0] 12 11 i




KROK 3
Umies¢ belke podpory w miejscu montazu, zaznacz otwory i wywierc je, wtdz cztery tuleje

rozporowe do otwordw i zamocuj gtéwng czes¢ podpory przez ptyte Scienna.

KROK 4
Zabezpiecz pokrywe obudowy:
Dopasuj lewy i prawy otwér pokrywy obudowy do otworédw w obudowie i przymocuj je za

pomoca szesciu $rub z tbem stozkowym.




KROK 5

Zainstaluj wspornik

Wt6Z dwie belki do dwdch otworéw na gdrnej i dolnej stronie haka i zabezpiecz kotki na obu
koncach belek za pomoca srub.  Potacz cztery gérne i dolne otwory ptyty montazowej z
czterema Srodkowymi

otworami belki za pomoca $rub i nakretek.




KROK 6

Podtgcz telewizor

Wybierz odpowiednie otwory dla dwoch pionowych hakéw zmontowanego uchwytu

i potacz uchwyt z otworami z tytu telewizora.

Zainstaluj Sruby zabezpieczajgce odpowiednio nad i pod dwoma hakami.




KROK 7
Adapter potgczeniowy

SPOSOBY KONTROLI OPONY TWARDE|

Remote Wire Controller
Controller '
\ U
Stop S e P

v, Down Down

Signal Receiver

Battery

10




VEVOR

TOUGH TOOLS, HALF PRICE

Wsparcie techniczne i certyfikat gwarancji

elektronicznej www.vevor.com/support


https://www.vevor.com/support

VEVOR

TOUGH TOOLS, HALF PRICE

Technische ondersteuning en e-garantiecertificaat www.vevor.com/support

TV-LIFT

GEBRUIKERSHANDLEIDING

MODEL: DT450

Wij streven er voortdurend naar om u gereedschappen te leveren tegen concurrerende prijzen.
"Bespaar de helft", "halve prijs" of andere soortgelijke uitdrukkingen die wij gebruiken, geven
slechts een schatting van de besparingen die u kunt behalen door bepaalde gereedschappen bij ons
te kopen in vergelijking met de grote topmerken en betekenen niet noodzakelijkerwijs dat alle categorieén
gereedschappen die wij aanbieden, worden gedekt. Wij herinneren u eraan om bij het plaatsen van
een bestelling zorgvuldig te controleren of u daadwerkelijk de helft bespaart in
vergelijking met de grote topmerken.


https://www.vevor.com/support

VEVOR® TV-LIFT

TOUGH TOOLS, HALF PRICE

MODEL: DT450

HULP NODIG? NEEM CONTACT MET ONS OP!

Heeft u vragen over het product? Heeft u technische ondersteuning nodig? Neem dan gerust
contact met
ons op: Technische ondersteuning en e-garantiecertificaat
www.vevor.com/support

Dit is de originele handleiding. Lees alle instructies zorgvuldig door voordat u het

product gebruikt. VEVOR behoudt zich het recht voor om de gebruiksaanwijzing duidelijk te
interpreteren. Het uiterlijk van het product is afhankelijk van het product dat u hebt

ontvangen. Neemt u het ons niet kwalijk dat we u niet meer op de hoogte stellen van eventuele
technologische of software-updates voor ons product.



Waarschuwing - Om het risico op letsel te verminderen, moet de gebruiker de gebruiksaanwijzing lezen

2
¥ 4

(
A

Lees de gebruiksaanwijzing zorgvuldig door.

CORRECTE VERWIJDERING

Dit product is onderworpen aan de bepalingen van de Europese richtlijn
2012/19/EU. Het symbool met een doorgestreepte vuilnisbak
door geeft aan dat het product gescheiden afvalverwerking vereist

inzameling in de Europese Unie. Dit geldt voor het product

B

en alle accessoires die met dit symbool zijn gemarkeerd. Producten
Als zodanig gemarkeerde voorwerpen mogen niet met het normale huishoudelijke afval worden weggegooid.

afval, maar moet naar een inzamelpunt worden gebracht voor recycling
elektrische en elektronische apparaten.

c € Compliance is een CE-beveiligingscertificering.

BELANGRIJKE VEILIGHEIDSMAATREGELEN

j Uﬂ Lees en begrijp deze volledige handleiding voordat u

bij het proberen het product te monteren, te bedienen of te installeren. Mislukking

het opvolgen van alle hieronder vermelde instructies kan leiden tot een elektrische schok, brand en/of

ernstig letsel.
WAARSCHUWING:

1. De belasting die aan de actuator wordt toegevoegd, moet kleiner of gelijk zijn aan de
nominale belasting van de actuator.

2. Gebruik de 29V DC-stroomadapter.

3. Alle actuatoren hebben een duty cycle, ze kunnen niet altijd werken zonder

stoppen.

4. De actuator is niet volledig waterdicht, dompel hem daarom niet onder in water.
direct water geven.

5. Kinderen mogen niet met het apparaat spelen. Reiniging en gebruik

Onderhoud mag niet door kinderen zonder toezicht worden uitgevoerd.

BEWAAR DEZE INSTRUCTIES



AANDACHT

1. Zorg ervoor dat de schroeven en moeren tijdens de installatie goed vastgedraaid zijn.
Voor uw veiligheid moet het product in de aangegeven maat en gewicht worden gebruikt
limieten.

2. Zorg ervoor dat de kwaliteit en het draagvermogen van de muur voldoende zijn voor
installatie. De fabrikant is niet aansprakelijk voor eventuele gevolgen

die het gevolg zijn van een onjuiste installatie.

3. Bjj installatie in glas of een glazen vliesgevel, schuimsteen, marmer, vezelplaat
Raadpleeg voor installatie een professionele installateur. Anders,

de fabrikant is niet aansprakelijk voor eventuele gevolgen die voortvloeien uit

onjuiste installatie!

PRODUCTPARAMETERS
Veilig laden Adapter-ingan
Model 9 _ Invoer P .g J Regio
Gewicht spanning
1 Amerika
I DC29V 100-240V~
DT450 88 pond
1.8A 50/60Hz
2 Europa







NEE. Naam Aantal

1 tv-standaard (verticaal) 2

2 TV4standaard (horizontaal) 2

3 M5}10 4 BAAA

4 Blokkerende kop 4 (008

5 M6f10 4 Eggg

6 Cilindrische deksels 4 eSS
7 y6*y16*1 4 ®OI®O®®]
8 M8t30 4 éééé

9 M6|Moer 4 oo
10 M§*30 8 11T

11 M8 moer 4
12 M8*20 4 Eﬁﬁa

13 §7|x y10 x 60 mm 6 %@ﬁﬁ?)ﬁ

14 M7*60 6 1111

15 Grenslijn 1

16 Handmatige besturingsdraad 1 %
17 Cantroller 1 l‘?
18 Stioomadapter 1 C-

19 Dwarsbalk van het hangframe 2

20 Televisiemontagebeugel 1

21 Netsnoer 1 -
22 Afstandsbediening 1

23 M5*8mm (vast op de hoes) 6 AR




INSTRUCTIES

STAP 1 Verwijder eerst de afdekking.

STAP 2

Monteer en bevestig de bovenste en onderste rekken:
Verbind het chassis met de pylon. Lijn de gaten in de pylon uit met de bovenste

en onderste gaten in het chassis en bevestig ze met vier bouten en moeren.

0] 12 11 i




STAP 3

Plaats de balk van de steun op de installatiepositie, markeer de gaten en boor gaten,
plaats vier expansiebuizen in de gaten en bevestig het hoofdgedeelte van de steun

door de muurplaat.

STAP 4

Bevestig het behuizingsdeksel:
Lijn de linker- en rechtergaten van het behuizingsdeksel uit met de gaten in de

behuizing en bevestig ze met zes verzonken schroeven.




STAP 5

Monteer de beugel 1

Plaats de twee balken in de twee gaten aan de boven- en onderkant van de haak en
bevestig de pluggen aan beide uiteinden van de balken met schroeven. 2 Verbind
de bovenste en

onderste vier gaten van de montageplaat met de middelste vier gaten van de balk

door middel van bouten en moeren.




STAP 6
Aangesloten TV

Selecteer de juiste gaten voor de twee verticale haken van de gemonteerde

beugel en bevestig de beugel aan de gaten aan de achterkant van de TV.

2 Plaats de veiligheidsschroeven respectievelijk boven en onder de twee

haken.




STAP 7
Aansluitadapter

DURAL CONTROLL MANIEREN

Remote Wire Controller
Controller '

0 u
Stop S P
v, Down

Signal Receiver

Battery

10




VEVOR

TOUGH TOOLS, HALF PRICE

Technische ondersteuning en e-
garantiecertificaat www.vevor.com/support


https://www.vevor.com/support

VEVOR

TOUGH TOOLS, HALF PRICE

Teknisk support och e-garanticertifikat www.vevor.com/support

TV-HISS

ANVANDARMANUAL
MODELL: DT450

Vi fortséatter att strava efter att erbjuda dig verktyg till konkurrenskraftiga priser.
"Spara halften", "Halv priset" eller andra liknande uttryck som anvands av oss
representerar endast en uppskattning av de besparingar du kan géra genom att
kopa vissa verktyg hos oss jamfort med de stora toppmérkena och betyder inte
nodvandigtvis att det tacker alla kategorier av verktyg som vi erbjuder. Vi pAminner
dig om att noggrant kontrollera nér du gor en bestéllning hos oss om
du faktiskt sparar halften jamfort med de stora toppmarkena.


https://www.vevor.com/support

VEVOR Tv.Hiss

TOUGH TOOLS, HALF PRICE

MODELL: DT450

BEHOVER DU HJALP? KONTAKTA OSS!

Har du fragor om produkten? Behover du teknisk support? Kontakta oss garna: Teknisk
support och
e-garanticertifikat www.vevor.com/support

Detta ar originalinstruktionerna, vanligen las alla instruktioner noggrant innan du

anvander produkten. VEVOR forbehaller sig en tydlig tolkning av var anvandarmanual.
Produktens utseende ska vara beroende av den produkt du mottagit. Vi ber om ursékt for

att vi inte kommer att informera dig igen om det finns nagra teknik- eller programuppdateringar

for var produkt.



2
L

Varning — For att minska risken for skador maste anvandaren lasa

bruksanvisningen noggrant.

KORREKT AVFALLSHANTERING

Denna produkt omfattas av bestdmmelserna i det europeiska direktivet
2012/19/EU. Symbolen som visar en éverkorsad soptunna
genom indikerar att produkten behdver sopsorteras separat

insamling i Europeiska unionen. Detta géller produkten

B

och alla tillbehér markerade med denna symbol. Produkter
markt som sadan far inte kasseras med vanligt hushallsavfall

avfall, men maste lamnas till en atervinningsstation
elektriska och elektroniska apparater.

c € Efterlevnad ar en CE-sékerhetscertifiering.

VIKTIGA SAKERHETSATGARDER

j [:E] L&s och forstd hela denna manual innan du

forsok att montera, anvanda eller installera produkten. Fel
Att folja alla instruktioner nedan kan leda till elektrisk stét, brand och/eller
allvarlig skada.
VARNING:

1. Belastningen som laggs pé stalldonet maste vara mindre an eller lika med
stalldonets nominella belastning.

2. Anvand 29V DC-natadaptern.

3. Alla stélldon har en arbetscykel, de kan inte fungera hela tiden utan
stoppar.

4. Stélldonet ar inte helt vattentatt, vanligen doppa det inte i

vatten direkt.

5. Barn far inte leka med apparaten. Rengoéring och anvandning

Underhall far inte utféras av barn utan tillsyn.

SPARA DESSA INSTRUKTIONER



UPPMARKSAMHET

1. Se till att skruvar och muttrar ar atdragna under installationen.

For din sakerhet maste produkten anvandas i den angivna storleken och vikten
granser.

2. Sakerstall att vaggens kvalitet och barférméaga ar tillracklig for

installationen. Tillverkaren ansvarar inte fér nagra konsekvenser

till foéljd av felaktig installation.

3. Vid installation i glas eller glasfasad, skumtegel, marmor eller fiberskiva
kretskort, vanligen radfraga en professionell installator fére installation. Annars
tillverkaren ansvarar inte for ndgra konsekvenser orsakade av

felaktig installation!

PRODUKTPARAMETRAR
Saker lastnin Adapteringan
Modell . g Input preningang Omrade
Vikt spanning
1 Amerika
| DC29V 100-240 V~
DT450 36 kg
1,8A 50/60Hz
2 Europa




DELLISTA




INGA. Namn Antal

1 TVistativ (vertikalt) 2

2 TV-béankar (horisontella) 2

3 M510 4 BAAA

4 Blockerande huvud 4 @@@@

5 M6110 4 AARR

6 Cylindriska lock 4 SlSlSlS
7 y6*yl6*l 4 @@@@
ool T
9 M6imutter 4 OO
10 M§*30 8 gééé éééé

11 M§-mutter 4
12 M8*20 4 %ﬁﬁa

13 §7[x 10 x 60 mm 6 ﬁﬁﬁﬁ;}%

14 M7*60 6 ""ll

15 Granslinje 1

16 Manuell styrkabel 1 ‘@
17 Styrenhet 1 m
18 natadapter 1 C-

19 Tvarstdngen pa hangramen 2
20 TVimonteringsfaste 1
21 Najsladd 1 _
22 Fjarrkontroll 1
23 M58mm (Fast pa locket) 6 UV




INSTRUKTIONER

STEG 1 Ta bort locket forst.

STEG 2

Montera och fast de 6vre och nedre racken: Anslut
chassit till pylonen. Rikta in pylonh&len med chassits 6vre och nedre hal och fast

dem med fyra bultar och muttrar.




STEG 3
Placera stodbalken i installationspositionen, markera halen och borra hélen, séatt i fyra

expansionsror i halen och fast stédets huvuddel genom vaggplattan.

STEG 4

Fast holjets lock: Rikta in vanster

och héger hal pa héljets lock med halen pa héljet och fast dem med sex férsankta

skruvar.




STEG 5

Montera fastet y Satt i

de tva balkarna i de tva hdlen pa krokens ¢vre och nedre sida och fast pluggarnai
bada andar av balkarna med skruvar. y Anslut de fyra 6vre och nedre halen pa
monteringsplattan till

de fyra mittersta halen pa balken med bultar och muttrar.




STEG6
Ansluten TV y Valj

lampliga hal for de tva vertikala krokarna pa det monterade fastet och anslut

fastet till halen pa baksidan av TV:n.

y Montera sikerhetsskruvarna ovanfor respektive under de tva krokarna.




STEG 7
Anslutningsadapter

DURALA KONTROLLMETODER

Remote Wire Controller
Controller
\ U
Stop S e P

v, Down Down

Signal Receiver

Battery

10




VEVOR

TOUGH TOOLS, HALF PRICE

Teknisk support och e-garanticertifikat
www.vevaor.com/support


https://www.vevor.com/support

